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CUSTOMER NAME: DALIAN YINLONG WOOD CO., LTD.
ADDRESS: NO.10 BOHAI STREET, HUSHAN COMMUNITY, TIEXI

SUBDISTRICT ,PULANDIAN,DISTRICT,DALIAN,LIAONING

Sample Name : ENGINEERED WOOD FLOORING
Product Specification : 10mm

Manufacturer :Dalian Yinlong Wood Co., Ltd.
Material and Mark . Oak,Poplar,Pine,Eucalyptus

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

—
Date of Receipt ©Jul 25, 2022

Testing Start Date ©Jul 25, 2022

Testing End Date : Aug 03, 2022

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Xiamen Branch
Testing Center

Civi Huang
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result
1 Determination of Impact ASTM E492-09(2016)%* IC = 55
Sound Insulation Class ASTM E989-21 -

Original Sample Photo:

Sample
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Test Condition:

Sample Description

Test conducted
Project description

Test Equipment
Test Environment

Schematic Diagram:
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10mm flooring, surface density: about 6.4 kg/m? and 15mm EPE foam, surface

density: about 0.23 kg/m2. Total Thickness: 25.0 mm
ASTM E492-09(2016)!, ASTM E989-21

No decoration on the surface of the sample, sample installation is directly

assembled.
RTA840 system

Source room volume 125m3, receiving room volume 100m3,
air temperature 24.1 °C, air humidity 69.4%

150

10mm engineered flooring

15mm EPE foam

150mm precast concrete slab
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Frequency spectrum
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Remark: L, as the weighted normalized impact sound pressure level, the above test project/method
was carried out by subcontractors.

*kkkkkkk End Of report********
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